

Sample ID	1602260343	Page No	Page 1 of 2
Date of Start of Test	26.02.2016	Date of Completion of Test	28.03.2016
Test Report No	160226085	Date of Issue	28.03.2016

TEST REPORT
FOR
UNIVERSAL STONE IMPORTS
(Castle Grey)

Test Report Issued To:	Test Reports Issued By:
M/s Universal Stone Reports 317 E. Bodenhamer St. Kernersville, NC 27284 336.790.1814 Office 607.283.9604 Mobile 336.992.3447 Fax Email ID :- Charbel@unistoneimports.com	Spectro Analytical Labs Limited E- 41, Okhla Industrial Area, Phase- II New Delhi, India- 110020

TEST REPORT

Report No:- 160226085/1602260343

Date of Issue:- 28.03.2016

Page 2 of 2

S.No.	Test Parameters	Test Methods	Test Results
1.	Compressive Strength, N/mm ²	ASTM C-170	182.8 26512 PSI
2.	Modulus of Rupture, N/mm ²	ASTM C-99	27.1
3.	Abrasion Resistance, Ha	ASTM C-241	61.2
4.	Water Absorption, %	ASTM C-121	1.01
5.	Apparent Density, Kg/m ³	ASTM C-97	2581
6.	Freeze & Thaw Resistance(25 cycles), % loss by wt.	ASTM C-67	0.16

Specimen Photograph:-



----End of Test Report----

[Signature]
Analyst

Authorized Signatory
(Mechanical Testing)